

TEST REPORT ON RESISTANCE TO SCRATCHING

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/1
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance To Scratching	EN 438-2:2016+A1:2018	Rating	Rating - 4 - Pass	Min. Rating 3

Remark: Rating 4 - No visible Marks For 4N Load.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager



Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

TEST REPORT ON STAIN RESISTANCE

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/2
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Stain Duration	Group 1 & 2 = 16h Group 3 = 10 minutes	Date Test completed	21/02/2026
Sampled By	Client	Date Reported	23/02/2026
Sample brought in by	Client	Wimpey Ref.	260212011
Tested By	NMF		

Test Result

Test		Test Method	Unit	Result	Specification Requirement
Stain Resistance	Group 1 (Toothpaste, Handcream, Alcoholic Beverages, Fruits, Meats and Sausages, Animal and Vegetable Oils, Water, Salt Solution, Mustard, Citric Acid(10%), Soap Solution)	EN 438-2:2016+A1:2018	Rating	Rating - 5 - Pass	Min. Rating 5
	Group 2 (Black Tea, Milk, Wine Vinegar, Alkaline Based Cleaning Agents, Hydrogen Peroxide(3% Solution), Lipstick)			Rating - 5 - Pass	Min. Rating 5
	Group 3 (Sodium Hydroxide(25% Solution), Hydrogen Peroxide(30% Solution), Bleaching Agents and Sanitary Cleaners, Hydrochloric Acid Based Cleaning Agents (<3% HCL), Iodine			Rating - 5 - Pass	Min. Rating 4

Remark: Rating 5 - No Visible Change, Rating 4 - Slight Change of Gloss and/or Color, Only Visible at Certain Viewing Angles.

Signed for and on behalf of Wimpey Laboratories L.L.C.

S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-



TEST REPORT ON RESISTANCE TO WATER VAPOUR

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/3
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance to Water Vapour	EN 438-2:2016+A1:2018	Rating	Rating - 4 - Pass	Min. Rating 3

Remark: Rating 4 - Slight Change of Gloss and/or Color, Only Visible at Certain Viewing Angles.
Rating 3 - Moderate Change of Gloss and/or Color.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager



Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

TEST REPORT ON RESISTANCE TO DRY HEAT

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/4
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance to Dry Heat at 160°C	EN 438-2:2016+A1:2018	Rating	Rating 4 - Pass	Min. Rating 3

Remark: Rating 4 - Slight Change of Gloss and/or Color, Only Visible at Certain Viewing Angles.
Rating 3 - Moderate Change of Gloss and/or Color.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-



TEST REPORT ON RESISTANCE TO IMPACT BY SMALL DIAMETER BALL

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/5
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance To Impact by Small Diameter Ball	EN 438-2:2016+A1:2018	N	44 - Pass	Min. 25

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-



TEST REPORT ON RESISTANCE TO IMPACT BY LARGE DIAMETER BALL

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/6
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance To Impact by Large Diameter Ball	EN 438-2:2016+A1:2018	mm	1100 - Pass	Min. 1000

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-



TEST REPORT ON RESISTANCE TO CRACKING UNDER STRESS

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/7
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Result	Specification Requirement
Cracking Under Stress	EN 438-2:2016+A1:2018	Rating 5 – No evidence of cracking - Pass	Min. Rating 4

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.




S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

TEST REPORT ON COLOR FASTNESS TO LIGHT (XENON ARC)

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/8
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Result	Specification Requirement
Color Fastness to Light (48 Hours)	EN 438-2:2016+A1:2018	Rating 5 – No Visible Change - Pass	Grey Scale Rating 4-5

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-



TEST REPORT ON RESISTANCE TO SURFACE WEAR

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/9
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Unit	Result	Specification Requirement
Resistance To Surface Wear	EN 438-2:2016+A1:2018	Revolutions	Initial Value = 844 - Pass Wear Value = 981 - Pass	Min. Initial Value 350

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.



S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

